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"¢ client 2 V

Client: Cheung Hing Fot

Details as supplicd

Clien e!. No.: --

Contract
Sample Descriptio r Opening x 125 Height Cast Iron Dauble

ea cie-ian’iole Cover & Frame
Laboratory Test Result % \

Grade: medium duty
Date rreceived:  25-09-2006 Oat tested: 30-09-2006
Dia. ofbearinM(: 100 mm h (\
&
Measured (Test intaine 30sec)

eci Specimen claimed S Test

Description m ) loa Observation

Ly
DP260925- 550 Clear Opening x 125 \| %?{ 4 - 491\ ‘L Passed N/V
0627 |Height Cast Iron Double \-—’ (5 tonnes)

Triangle Manhol &
Frame

-~
Legend : U
FC - Fracture at cover. - Fracture at frame. isible fracture.

Remarks:
1. Test result relateg ¢
2. Compliance criterin

y. to the specimen tested.
necified in Clause 5.95 : Manhole cove a ings shall withstand the test load

without fracture or crac

N. SIt

...............................

KEITH CHOI
C.Eng., MHKIE MICE
Laboratory Engineer

HGLE_GS_TI dd 15/07/2003 Item no. DP/04%ts

activities as listed e/1OKLAS Directory of Accredited Laboratories. The results shown in this report were determined by this laboratory in accordance with its

Hong Kong%&wice (HKAS) has accredited this laboratory under the Hong Kong Laboratory Accreditation Scheme (HOKLAS) for specific laboratory
terms of accreditation. This report shall not be reproduced unless with prior written approval from this laboratory.
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(Tested to G.S. for

Date of issue : 13-06-2006
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Details as suppli

Sample Description. 550 mm Clear Opening x 150 t Ca D0 Triangle Manhole Cov d

Grade: heavy duty Brand name: &
Laboratory Test Result w

D eived: 07-06-2006 O tested: 07-06-2006
Dia. ofbearin@: 300 mm

N\ s Loadiiig, Te -
Measured (Waine ec)
- 7
Loading

\pcimQ Specimen claim ass st
No. Description / Ib\ye77 (kg) E‘ testresult Observation
f ’7 (pass il=d)
DP260607- 550 mm x 550 mm Clear \‘:J @ - 29)\\ Pa;led N/V
0294 Opening x 150 Hei

and Frame

p -
No visible fracture.

Legend :
FC - Fracture at cover
Remarks:

1. Test result relate’s o the specimen tested.
2. Compliance criteriomas specified in Clause 5.95 : Ma : ly jsretings shall withstand the test load

@

FF - Fracture at frame

hecked by': W. K. Leung

No. OLE_GS_T! :%wzoos

Hong Kong\%&awice (HKAS) has accredited this laboratory under the Hong Kong Laboratory Accreditation Scheme (HOKLAS) for specific laboratory

B.Sc.,C.Eng. MICE,MHKIE
Technical Manager

activities as liste OKLAS Directory of Accredited Laboratories. The results shown in this report were determined by this laboratory in accordance with its
terms of accreditation. This report shall not be reproduced unless with prior written approval from this laboratory.
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Date of issue : 05 January 2016

Page 1 of 1 Mge(s) : DP0151202-005 MISCEL

Customer's Ref. No.: --

Contract No.: --

ole Triangle Manhole C

Grade: Heavy Duty

Laboratory Test Result
ate riceived: 02 December 2015 Date tested: 08 December 2

oa Test ~
Measured (T)g.b%mainta d 30  sec)

Dia. of bearin ck : 300 mm

i Specimen mass e ading\/
\W Description (kg) ad st fesult Observation
D (pass iled)
Cover: 304.2 2943 /

DP0151202-005 Passed N/V

Frame: 166.0 (a0 FolmEs)

(A
Legend : V

FC - Fracture at cover. FF - Fracture at frame. No visible fracture.
Remarks:-

1. Test result relates hnlyto the specimen tested.
‘ien (s specified in Clause 5.96 : Manhole coyers

<L 04

Laboratory Supervisor WONG KA MAN

HOLE_GS_T2 dd 08/10/2010 m Laboratory Manager

pproved Signatory:

End of Report

reproduced unless prig” written approval from this laboratory. This laboratory is accredited in accordance with the recognised International Standard ISO/IEC 17025:2005. This

HKAS has aceretited this inhoratory (Reg. No. 032 - TEST) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories. This report shall notbe
accreditation demonstral chnical competence for a defined scope and the operation of a laboratory quality management system (refer joint ISO-ILAC-IAF Communique dated January 2009)
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